Pronovost

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

P-740 & P-740TRC P-860 & P-S60TRC
P-800 & P-SOOTRC P-862 & P-S62TRC

P-860-92 & P-860TRC-92
No. C180 05/2009



D
Yorw, pronovost.ac°
Copyright © Les Machineries Pronovost Inc., 2009

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

o © 0o

11
12

[tem Page
NEFOTUCTION .t e et b e n e e e e b b nenn e 5
SAFELY ot E R R e R Rt R e et n et nr e n e 6
GENEIAl SAFELY .....eeeeeeeie ettt sttt ettt e et re et e eeseeeneeee e 6
SAFELY TN OPEFALTON ...ttt n e 6
Safety With MaiNtENANCE..........ocviiiiieeeeees e 7
SAFELY 1N TTANSPOIT ...ttt n e r e nren 7
SAFELY 1N SEOTBGE ...ttt nreas 7
DIECAIS ..t e et R R e Rt Rt r e nenn e 8
SAFELY DECAIS.....ceieeeeeeieie ettt et 8
MaINEENANCE DECAIS ..ottt e 12
S0 o P 13
GeNEral @SSEMDBIY ... e ee e 13
R = T T | PP P PSPPSR 14
BasiC Start-Up PrOCEAUIES...........coeeeeeceer ettt ee 14
IMAINTENAINCE ...ttt s bt e s et e bt b e st e s e e e neenenrenneneneas 15
GeNeral MAINTENGINCE .......ccueireeeeeerieste ettt n e n e e 15
Maintenance on speed reducer (with chain) ... 16
R0 =0 PP P TR PRSP 17
TroubI@ SHOOLING ..o 18
SPECHTTCALIONS ...ttt e bbb e e enenn e nen s 20
PAITS LISt ittt et R e h e E e n et R R e e nre 21
Snowblowers P-740 P-800 P-860 P-860-92 .........ccccceorininieieeeneneeeesese e 21
Snowblowers P-740TRC P-800TRC P-860TRC P-860TRC-92..........ccccoeveenene. 24
SNOWDIOWET P-8B2 ...ttt 28
SNOWDIOWETN P-862TRC ...t 31
CRULE CST-7486 ...ttt A
Semi-industrial CNUEEPSIG-7486 ...........ccviiireieisereeeeee e s 36
INdustrial CNUEEPCG-7486 ........ociiieieieeriesieeeee e 33
L0107 40
P.T.O. Shaft 8114-EG ..o 43
P.T.O. Shaft 8202, 8202-1.........ccoeiieeieieeie e 44
P.T.O. Shaft 9225-1 ... 45
GEAI BOX 8251L.......c.eeeeeeeee ettt e 46
SPEEd rEAUCET 8348 ... a7
CYlNAEr 25TROB........eceieieiteieee et 48
Hydraulic Motor MLH-250 & MLH-315.......c.cciiiiieeeeeeeeees s 49
B I [8 TSI O o - SRR 50
MVBITANTY ..ttt b et h e bt e bt e s be e e be e sbe e she e she e saeesbeesbeesbeesaeesaeenanenneas 51






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for yearsto
come.

Please read this manua completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOV OST
Dedler.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Deadler, please refer to
these numbers for afast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

| -

Figurel

MODEL: g
SERIAL NO: £
DATE OF PURCHASE: &5




SAFETY

GENERAL SAFETY

WHEN YOU SEE THISSYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY ISINVOLVED

Thissymbol «<SAFETY ALERT» isused in thismanual and
on the safety decals on the Snowblower. 1t warnsyou of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation isthe best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
Itisthe owner’ sresponsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and aways be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
maodification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective partsor if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 50.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your handsto locate aleak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

7)

8)

9)

Be sure there are no obstructions around the equi pment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventilated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make surethe P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the 2) Stopengineandrelieve al hydraulic pressures before
P.T.O., stop the engine and relieve all hydraulic pressu- doing inspection, maintenance or repairs.
res.
3) Never perform any work under the Snowblower whileit
11) Do not operatein excessiveinclined conditions. Be is supported only by the tractor's hydraulic system. It
careful when turning in slopes. must be completely supported by wooden blocks or
other safe means.

12) Never operate your Snowblower with missing guards or
without protective devicesin place.

SAFETY IN TRANSPORT

13) Do not operate your Snowblower near buildings,

windows or other vehicules without prior and proper 1) On public roads, use proper safety lights and check
adjustment of the chute deflector. local regulations.

14) Never aim discharge chute towards people or animals. 2) Beadert whiledriving ontheroad. Never carry
Thismay cause seriousinjuries. passengers.

15) Always reduce operating speed in slippery conditions. 3) Alwaysdisengage P.T.O. while moving from one area

of work to another.
16) Be careful when backing-up, make sure you have good
visibility. 4) Itisrecommended to use both brake pedals
simultaneously for better control.
17) Always be on the lookout for objects which may enter
the Snowblower. 5) Therecommended road speed should be such asto
maintain full control over steering and braking.
18) If undue vibrations are felt, disengage the P.T.O., stop

the motor and look for the cause of the vibration. 6) Becareful while backing up, make sure you have good
Vibration is usually the indication of aproblem. visibility.
19) At the end of the operation, disengage the P.T.O., lower
the Snowblower, put transmission in neutral, apply SAFETY IN STORAGE
parking brake, stop engine and remove the key from the
ignition. 1) Provide adequate supportsto prevent any accidental
overturning of the Snowblower.
SAFETY WITH MAINTENANCE 2) Do not let children play in the areawhere the

snowblower is stored.
1) Perform the Snowblower maintenance according to
recommendations contained in this manual.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. L ocate them on the machine
and read them carefully. If adecal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A DANGER

TO AVOID SERIOUS INJURIES:

POUR EVITER
DES BLESSURES GRAVES:

KEEP HANDS OUT OF THIS

A ATTENTION

1- FOR SAFE OPERATION, FOLLOW OPERATING
INSTRUCTIONS IN OPERATOR’S MANUAL.

2- STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

3- MACHINE HAS TO BE COMPLETELY STOPPED
BEFORE STARTING TO ADJUST OR LUBRICATE.

DISCHARGE CHUTE WHILE
ENGINE IS RUNNING.

GARDER LES MAINS ELOIGNEES
DE CETTE OUVERTURE LORSQUE
LE MOTEUR EST EN MARCHE.

KEEP HANDS, FEET AND
CLOTHING CLEAR OF
ROTATING AUGER.

4- KEEP PEOPLE AND PETS AT SAFE DISTANCE
FROM MACHINE,

5- KEEP ALL GUARDS AND SHIELDS IN PLACE.

1- POUR UN FONCTIONNEMENT SI'ECURITAIREISUIVRE
LES INSTRUCTIONS DANS LE MANUEL D’OPERATION.

2- AVANT DE QUITTER LA MACHINE, ARRETER
LE MOTEUR.

3- ARRETER COMPLETEMENT LA MACHINE POUR
EFFECTUER ENTRETIEN ET UAJUSTEMENT.

4- GARDER LES GENS ET LES ANIMAUX A UNE

GARDER LES MAINS, LES PIEDS DISTANCE SECURITAIRE.
ET LES VETEMENTS ELOIGNES 5. GARDER TOUS LES ECRANS PROTECTEUR
DES VIS SANS FIN. EN PLACE. 190-07722
Figure 4
Decal B Part no.: 190-07722

(32

KEEP A SAFE DISTANCE AWAY FROM DRIVE LINE
WHEN ENGAGED. MAKE CERTAIN THAT ALL
GUARDS ARE IN PLACE BEFORE OPERATING.

SE TENIR LOIN DES ARBRES D’ENTRAINEMENT
EN FONCTION. S’ASSURER QUE TOUS LES
GARDES SOIENT EN PLACE AVANT LA MISE

EN MARCHE.

KEEP CLEAR OF EQUIPMENT WHILE IN OPERATION.
SE TENIR LOIN DE CET EQUIPEMENT LORSQUIIL

EST EN MARCHE. 190-11671
Figure 2
Deca A Part no.: 190-11671

Figure5




DECALS (cont'd)

A ATTENTION [ 4A DANGER

OPERATE ONLY WITH
540 rpm

POWER TAKE-OFF

N‘UTILISER QU’AVEC
UNE PRISE DE FORCE
540 rpm 190-11641

Decal C Part no.: 190-11641
If your snowblower is equipped with areduction gear nn N“I np[HAI[

box, the decal C will be the one shown below.

A\ ATTENTION

OPERATE ONLY WITH
1000 rpm

POWER TAKE-OFF

N‘UTILISER QU’AVEC
UNE PRISE DE FORCE
1000 rpm 190-11651

ENVELOPPE PROTEGTRIGE
e MANQUANTE
P e e NE PAS UTILISER

4\ DANGER

Figure8
Deca D Part no.: A108

Decal D in Fig. 8 islocated directly on the P.T.O.
shaft. It is not visible when the safety shield isin
place. It must never be visible when you operate the
equipment.

-9



DECALS (cont'd)

4\ DANGER 4\

ARBRE DE TRANSMISSION

ROTATING DR’VEL’NE TOUT CONTACY PEUT ETRE MORTEL
RESTEZ ELOIGNE :
CONTACT CAN CAUSE DEATH PEUT AGRIPPER VETEMENTS

KEEP AWAY! NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DO NOT OPERATE WITHOUT DE L'ARBRE DE TRANSMISSION, DU

ALL DRIVELINE, TRACTOR AND TRACTEUR ET DE LA MACHINE Figure 12
EQUIPMENT SHIELDS IN PLACE FIXER SECURITAIREMENT LES

DRIVELINES SECURELY DEUX EXTREMITES DE L 'ARBRE DE
ATTACHED AT BOTH ENDS TRANSMISSION.

DRIVELINE SHIELDS THAT TURN } S’ASSURER QUE LES ENVELOPPES
FREELY ON DRIVELINE PROTECTRICES TOURNENT LIBRE-
MENT SUR L'ARBRE DE TRAN-
SMISSION

AJUSTEMENT RECOMMANDE POUR
LES VALVES D'AMORTISSEMENT.
(IMPORTANT: LA PRESSION DOIT ETRE

EGALE DE CHAQUE COTE,)
« CHUTE: 1000 A 1200 PSI _
« TAMBOUR ROTATIF: 1800 A 2000 PS|
Figure9 ADJUSTMENT RECOMMENDED FOR
Decal E Part no.; A 109 CUSHION VALVE. (\MPORTANT: THE

PRESSURE MUST BE EQUAL ON
EACH SIDE.)

* GHUTE: 1000 TO 1200 PSI
* ROTARY DRUM: 1800 TO 2000 PSI

Figurel3
Decal G Part no.: 190-10991

Figurel0

//7/ ADANGER\\\

Figurell
Deca F Part no.: A103

Figure14
-10 -



DECALS (cont'd)

Ci arrenTion ) A ATTENTION

POUR UNE EFFICACITE MAXIMUM
DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-CI SELON LA
MESURE SUIVANTE.

CETTE PORTE A ETE CONGUE _
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST '
POUDREUSE. RETIRER CELLE-CI
LORSQUE LA NEIGE EST
COLLANTE.

THIS DOOR WAS DESIGNED TO
HELP IMPROVE OPERATOR VISION
WHEN OPERATING IN POWDER
SNOW CONDITIONS. YOU MAY
REMOVE THIS DOOR WHEN
BLOWING WET SNOW.

- 190-07611

FOR MAXIMUM EFFIENCY OF THE
COMPRESSION SPRING, ADJUST AS

PER FOLLOWING MEASUREMENT. Figurel?
/ Decal J Part no.: 190-07611
190~06651
Figure15
Decd H Part no.: 190-06651

Figurel6

11 -



DECALS (cont'd)

MAINTENANCE DECALS

The maintenance decal s indicate the points requiring m
lubrication. Refer to maintenance section for more

details.
Figure22 Part no.: A 106
CHECK OIL LEVEL
Figurel9 Part no.: A 105 PERIODICALLY

80W90

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
80W90

A\ ATTENTION

CHECK OIL LEVEL
PERIODICALLY Figure23
ENDURATEX XL EP-68/220 Decal L Part no.: 190-11581
OR EQUIVALENT

VERIFIER LE NIVEAU
D’HUILE PERIODIQUEMENT
ENDURATEX XL EP-68/220
OU EQUIVALENT 190-11591

190-11581

Figure20
Decal K Part no.: 190-11591

L

Figure21

- 12 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Ingtall 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 25).

3) If your snowblower is equipped with the optional
1000 to 540 RPM reducer, install it on the gear

box with the plateincluded (Fig. 26).

4) Install P.T.O. shaft with the shear pin end onto the
Snowblower gear box. Then attach safety shield
support chain as shown (Fig. 27). WARNING:
The telescoping tubes of the drive shaft must
never be allowed to bottom out while maintaining
aminimum overlap of 6 inches.

5) If youinstall ahydraulic cylinder on the chute
deflector, use model 25TRO8 cylinder.

6) When installing chute, grease the groove of the
UHMW dide in order to prevent the corrosion of
the rim of the chute.

Figure26 ' 7) Install the chute rotation mechanism.

i VA
Figure27

- 13-



STARTING-UP

-

Figure28

Figure29

Figure30

1

2)

3)

4)

5)

6)

7)

8)

9)

-14 -

START-UP PROCEDURES

Check ail level in gearbox and in speed reducer if
S0 equipped. Adjust to required oil level as per
drawing in Parts List section. Use SAE 80W90
oil.

Lubricate al points with agood quality
multipurpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4" (Fig. 15).

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 50.

Adjust skid shoes according to ground conditions
(Fig. 28).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 29).

Make sure of a’540 RPM input to your
snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 30).

In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good

control of the rotation speed of the chute.



MAINTENANCE

GENERAL MAINTENANCE

1

2)

3)

4)

5)

6)

7)

8)

Wipe off all greasefittingswith a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

Repair or replace damaged grease fittings.

Lubricate al grease fittings every 8 hours of
operation.

Qil drive chain every 8 hours of operation.

Lubricate P.T.O. shaft as indicated below:

Pull out the P.T.O. and lubricate between the two
tubes with low temperature grease. Drive line
tubes must dlide easily even in cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

Check ail level in gear box once a month. Adjust
to required oil level as per drawing in Parts List
section. Use SAE 80W90 oil.

Check tension of drive chain every 24 hours of
operation and adjust if necessary.

Check for tightness of bearing collars every 48
hours of operation.

9) Change gearbox oil once ayear. Adjust to required
oil level as per drawing in Parts List section. Use

SAE 80W90 ail.

10) Check al nuts and bolts once ayear. If necessary

use torque chart on page 50.

11) Standard scraper blades are reversible. Reverse
when one edge isworn out.

12) Always use recommended shear bolts.

13) UHMW dlides do not require lubrification except
at the end of the season in order to prevent corro-
sion of steel components that are in contact with

the UHMW material.

If your snowblower is equipped with the optional
speed reducer

14) After 10 working hours, the chain's adjustment (if

applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer (with chains).

15) Check oil level in speed reducer once a month.

Adjust to required oil level as per drawing in Parts

List section. Use SAE 80W90 ail.

16) Drain the oil of the speed reducer once ayear.

Adjust to required oil level as per drawing in Parts

List section. Use SAE 80W90 ail.

-15 -



MAINTENANCE (cont'd)

MAINTENANCE ON SPEED REDUCER (with chain)

It is extremely important that the chain inside the 3)
chain box istightened. A loose chain will add shocks

to the entire box (chain, sprockets, bearings and spline
couplings to gearbox).

Instructionsfor speed reducer (with chains) main-
tenance

This chain box has double functions.

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8". 4)

2) Increase PTO capacity by increasing speed from
540 RPM to 1000 RPM.

ADJUSTMENT OF THE CHAIN'STENSION

After 10 working hours, the chain’s adjustment must 3)
be checked. In order to do so, verify the backlash
between the input and the output shaft by turning the
input shaft in both directions while the output shaft
remains still. If thereisaplay of 10° or more, the 1)
chain must then be readjusted as follows:

1) Remove PTO from the chain box.
2)
2) Unscrew the 12 bolts 5/16" dia. (item #22)
from covers (items #7 and #15) around the
input shaft on both sides of the chain box (6
bolts on each side).
NOTE: Input shaft covers are eccentric with
outside of covers. Therefore by turning input
shaft cover, center to center distance of shafts
will be changed and thus, thiswill adjust the
chain’ stension.

-16 -

With ahammer and a screw-driver or achisd,
gently turn both coversin the same direction
until the next hole of the cover isin line with
the threaded hole of the chain box.
IMPORTANT: Makesurethat the covers
areturned in the samedirection and by the
same number of holes.

Otherwise, both shaftswill not be parallel
and serious damages might arise.

Verify the backlash between both shafts, as
described above. If the differenceistoo high,
repeat the operation explained in point 3. If
the backlash is correct, reinstall the bolts and
the PTO.

Verify the backlash every 100 working hours.

MAINTENANCE ON SPEED REDUCER

Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in
Parts List section. Use SAE 80W90 ail.

Drain the oil of the speed reducer once a year.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.



STORAGE

1) Storethe Snowblower in acool, dry place. 5) Thoroughly inspect al parts of the Snowblower.
Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.
6) Touch-up or repaint if necessary.
3) Keep dl piston rodsin the retracted position. This
will assure better protection against the elements. 7) Lubricate al points before storage.

4) Clean your Snowblower.

- 17 -



TROUBLESHOOTING

PT.O0. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

Premature wear of U-joints and/
or bluish color of crossjournals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication
recommendations.

- Replace defective U-joints.

- Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended iS6".

Insufficient lubrication.
Contaminants (sand, etc.).

- Avoid raising snowblower while
in operation.

- Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

- Follow lubrication
recommendations.

- Replace defective telescopic
members.

Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

- Clean and grease.

- Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

- Follow lubrication instructions.

- Adjust chain to prevent
interference between guard &
equipment.

- Replace worn or damaged
bearing rings.

Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

- Eliminate any interference
between tubes and equipment or
tractor.

- Replace damaged tubes.

- 18 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far asusual.

Tractor RPM too low.

Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to aminimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (1/8" to 3/16").
Reduce travel speed.

- Freguent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the
Snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to aminimum
of 540 RPM.

Make sure the Snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.
Remove access panel.

shaft.
Broken drive chain.

- Theimpeller will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- Theauger will not turn. - Shear bolt broken on drive shaft. |- Replace shear bolt.
- Shear bolt broken on auger drive |- Replace shear bolt.

Fix or replace chain.

- Therotating drum will not turn.

Ice accumulation.
Wrong hydraulic connections.

Removeice.
Check hydraulic connections.

Wrong hydraulic connections.

- Therotating drum will not hold | - Cushion valve setting too low - Reset cushion valve up to 1800
it's position when blowing via psi (Max)
the spout - Tension of the spring in drum - Increase tension of spring by
locking mechanism insufficient adding shim(s)
- The chute will not turn. - lce accumulation. - Removeice.

Check hydraulic connections.

- 19 -




SPECIFICATIONS

GROUP II
P-740 P-800 P-860 P-862 P-860
Snowblower model .92

S b del P-740 P-800 P-860 P-862 P-860

OISR DUSEAET (ieleE TRC TRC TRC TRC TRC-92

Horse power recommended (HP) min - max 35-65 40-65 50-75 50-75 50-75
Working width po. - (cm) 74" (188) 80" (203) 86" (218) 86" (218) 92" (234)
Cutting height po. - (cm) 34" (86.5) 34" (86.5) 36" (91.5) 41%" (105.5) 36" (91.5)

Height - Chute base po. - (cm)

373" (94.9)

373" (94.9)

39 %" (100.0)

39 %" (100.0)

39 %" (100.0)

Height - chute base, TRC model po. - (cm)

40 "+" (103.4)

40 "+" (103.4)

42 " (108.4)

42 " (108.4)

42 " (108.4)

Impeller diameter po. - (cm) 26" (66) 26" (66) 28" (71) 28" (71) 28" (71)
Depth of drum po. - (cm) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5) 12" (30.5)
| Impeller blades 4 4 4 4 4

Size of impeller shaft po. - (cm)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

196" (3.97)

Height - Impeller center po. - (cm)

16%" (41.9)

16%" (41.9)

17%" (44.5)

17%" (44.5)

17%" (44.5)

Impeller RPM 540 540 540 540 540
Number of augers 1 1 1 2 1
Main auger diameter po. - (cm) 23" (58) 23" (58) 23" (58) 23" (58) 23" (58)
Upper auger 13"/33 cm dia. - - - Std. -
Drive chain - main auger 80 80 80 80 80
0il bath sealed gear hox Std. Std. Std. Std. Std.
Chute rota- Manual - - - - -
tion mechanism  |Hydraulic (motor) Std. Std. Std. Std. Std.
Number of shear bolts 2 2 2 2 2
Hitch category 1&2 1&2 1&2 1&2 1&2
Balanced impeller Std. Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std. Std.
Drum rotation for hydraulic motor Std. Std. Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt. Opt.
Scraper | Standard steel - rev. Std. Std. Std. Std. Std.
blades Carbon steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt. Opt. Opt.
Tivar Opt. Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 4" Opt. Opt. Opt. Opt. Opt.
Adjustable | Standard steel Std. Std. Std. Std. Std.
skid shoes | Carbon steel Opt. Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt. Opt.
Full flight auger (industrial) Opt. Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt. Opt.
quick attach indust. Opt. Opt. Opt. Opt. Opt.
- extension 24" or 48" Opt. Opt. Opt. Opt. Opt.
industrial telescopic - - - - -
Deflector manual Opt. Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt. Opt.
Bearing [ ductile iron casting Std. Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt. Opt.
P.T.0. (standard) No. 5 No. 5 No. 6 No. 6 No. 6
P.T.0. (optionnal) No. 6 No. 6 No. 8 No. 8 No. 8
Weight Ibs - (kg) 1190 (540) 1235 (561) 1294 (572) 1475 (670) 1344 (610)
1330 (599) 1372 (617) 1432 (644) 1609 (724) 1482 (674)

Design and specifications subject to change without notice.
[ |Shaded lines apply only to models with rotary drum (TRC).

- 20 -




SNOWBLOWERS P-740 P-800 P-860 P-860-92

170-03733




SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF. PART # DESCRIPTION QTY
N

[*2]

© 0 o ©

gt O © ©

N B ® ®

a A o o

1 140-00922 Reversible scraper blade 1/2" x 4" X 67 3/4" Ig «vuvuininiiiii e 1 - - -
1 140-00932 Reversible scraper blade 1/2" X 4" X 73 3/4" Ig «eiviiiiiiiiiii e -1 - -
1 140-00912 Reversible scraper blade 1/2" x 4" X 79 3/4" Ig «euinieiniiiiee e - -1 -
1 140-09492 Reversible scraper blade 1/2" x 4" X 85 3/4" Ig .eiviiiiiiiiiiii e - - -1
2 319-38310 Plow bolt 7/16" x 17%" Ig 4+ nut & lock washer ............c.coiiiiiiiiiis 7 8 8 9
3 300-40310 Bolt 1/2" NC x 1 1/2" Ig 4+ nylon I0CKNUL . euvuiniiiiie e 2 2 2 2
4 140-10862 =] = Lo - PN 1 1 - -
4 140-10872 2] - Lo T PP UPPPPIN - -1 1
5 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ..o 4 4 4 4
6 300-44490 Bolt 5/8" NC x 4 1/2" Ig 4+ nylon I0CKNUL . .uvuiniiiiiii e 2 2 2 2
7 110-05491 Skid Sh0€ (NGt SIAE) ..vuiniii i e eaaaas 1 1 1 1
8 8112 LOCK PN T/ e 2 2 2 2
9 140-01861 SKid ShOES IOCK .. cniei e e 2 2 2 2
10 300-44520 Bolt 5/8" NC x 5" Ig + nylon IoCK MUt ....veviiiii e 2 2 2 2
11 8219 100 -Te [ X1U] o] o Jo] o U TPt 1 1 1 1
12 300-40280 Bolt /2" NC x 1 1/4" Ig +1ock washer .......ccoiiiiiiiiiiii e 8 8 8 8
13 8220 Sy CeT¢-Te [-X-U] o] oTo] ol o] 1 o NPT 1 1 1 1
14 8251 [T T o To D 124y A O PP PP 1 1 1 1
15 Std. L TR o LT T o] 170 T2 3 3 3 3
16 8199 Adjustment plate for gear box + 4 nuts 1/2" NC ......ciiiiiiiiiii e 1 1 1 1
17 140-10882 3-POINtS SIAE DA ..o s 2 2 - -
17 140-23531 B-POINtS SIAE DA .. uiieiii i e - - 2 2
18 110-15052 [ Te T o R YT o o T o] o P 1 1 1 1
19 300-44355 Bolt 5/8" NC x 2 1/4" Ig + nulon 1oCK MUt ....euiiiii e 2 2 2 2
20 8004 Pin Category T & 2 .o 2 2 2 2
21 8114-EG P.T.0. Shaft TBO ouiiiiiiii ittt et et e e 1 1 - -
21 8202 P.T. 0. Shaft TBO ..t ettt e e e e aaas opt. opt. 1 1
21 9225-1 P.T.0. Shaft T80 ottt - - opt. opt.
22 110-15051 Left IOWET NITCR .. e 1 1 1 1
23 300-44550 Bolt 5/8" NC x 5%" Ig + nylon 1oCk NUt ....eiiiiiii e 2 2 2 2
24 110-15091 L7 0 =Y o V1o o TP 1 1 1 1
25 6466 Splined adaptor 1% "-19 (welded) .......cooiriiiiiii e 1 1 1 1
26 110-05631 Auger drive shaft 26 5/8" Ig overall (includes no. 25 and 29) ...........ccooiiiiiienns 1 - - -
26 110-05641 Auger drive shaft 29 5/8" Ig overall (includes no. 25 and 29) .............cccvvvieinnnnn. -1 - -
26 110-05651 Auger drive shaft 32 5/8" Ig overall (includes no. 25 and 29) ...........ccooeiiiiienns - -1 -
26 110-13171 Auger drive shaft 35 5/8" Ig overall (includes no. 25 and 29) .............cccvevieinnnnn. - - -1
27 300-50400 Bolt 1" NC x 3" Ig + nylon IoCK NUt ....enie e T 1 1 1
28 300-32340 Bolt 1/4" NC x 2" Ig grade 5+ nylon lock NUt .......ccviiiiiiiiiii s 1 1 1 1
29 150-01491 Bushing %" i.d. x 7/8" 0.d. x %" Ig (welded) .......ccooviririiii e 2 2 2 2
30 8184 Sprocket #80 + shearplate (includes N0. 37) ooviieiiiiiiiiiiii e 1 1 1 1
31 8009 Brass bushing 1% " i.d. x 172" 0.d. X 1 3/16" Ig «evuininiiiii e 2 2 2 2
32 Std. Grease fitting % "-28 straight ........coiiiiiii 8 8 8 8
33 UCFD207-20 Bearing 1% " + flange & 2 grease fitting (straight) ...............ooooin, 3 3 3 3
34 110-03151 SKid SN0 (I€F1 SIAB) 1.uviveiiii e 1 1 1 1
35 190-01441 Chain #80 X 77" Ig (77 IINKS) .euiuiriiiiiiiii e eeaas 1 1 1 1
35 26A80 ConNECHING IINK #BO 1.uiiiiii it e 1 1 1 1
35 59-80 L =T A T 1 1 1 1
36 120-03315 Frame P-740 ..o 1 - - -
36 120-03354 Frame P-800 .....uiiiiiiitiiiii et -1 - -
36 120-03235 Frame P-8B0 ......cuiiiiiiiiiii e - -1 -
36 120-03415 Frame P-860-92 ...ttt - - -1
37 150-00381 o =T o] 1A A - o1 [ o PPN 1 1 1 1
38 9287 Idler sprocket #80 (STEEI) «.euunuinii s 2 2 2 2
39 336-48000 NUT 778" INC ettt ettt e e e e e eneas 2 2 2 2
40 110-01211 1 T 1 1 1 1
41 110-01232 Threaded rod for idler adjustment + nut 7/16" NC .......cooiiiiiiiiiiiieee 1 1 1 1

- 22 -



SNOWBLOWERS P-740 P-800 P-860 P-860-92 (cont'd)

REF. PART # DESCRIPTION QTY
N
2]
© © o ©
T O © ©
o ® o
a Ao a o
42 110-01221 Threaded tube for idler adjustment ..........coiuiiiiiiiii e 1T 1 1 1
43 9473 [0F0100] o] €=T15 o] g 1T o1 ¢ o Ve[RRI R 1 1 1 1
44 302-46400 Bolt 3/4" NC x 3" Ig 4+ Nylon I0CKNUT .. ..uniieiiee e 2 2 2 2
45 110-11733 (0] F=11 e [UE: 1 (e H PPN 1 1 1 1
46 300-38250 Bolt 7/16" NC x 1" Ig + nylon lock NUt ... 5 5 5 b
47 300-40325 Bolt 1/2" NC x 1 3/4" Ig + nylon lock nut & flat washer 7/16" ...........cccoeienennnns 8 8 8 8
48 376-44000 Flat Washer B/ ...t e 1 1 1 1
49 346-45000 Nylon locknut 5/8" NC thin ....u.euiiii e 1 1 1 1
50 Std. ROII PN B/T18" X 2™ Ig e enininie ittt 4 4 4 4
51 8374 Adjustable clamp fastener (Welded) ......o.vveiiiiiiiii 1 1 1 1
52 110-20762 Auger drive shaft QUArd ........ooeiniiii e 1 - - -
52 110-20772 Auger drive shaft QUArd ... e -1 - -
52 110-20552 Auger drive shaft QUArd ........oooiniiiii e - -1 -
52 110-20962 Auger drive shaft QUArd ... e - - -1
53 130-02001 Inside guard (Welded) .......ccveininiei e T 1 1 1
54 300-36250 Bolt 3/8" NC x 1" Ig + nylon lock nut & flat washer ..........c.ccooiiiiiiiiiiins 4 4 4 4
55 8018 Inside guard (DOIEA) ... ..eueiei i 1T 1 1 1
56 Std. Grease fitting 1/4" - 28 90 d@J. ..uvuiiiiniiiiie s 2 2 2 2
57 110-12421 HIiNGed P.T.O. SNIOUd ...ouieii e e e e e aens 1 1 1 1
58 FD207 Flange for grease fitting ...oo.viuieiiiii e 3 3 3 3
59 UC207-20 BeariNg T A oot 3 3 3 3
60 8185 SProcket BOASBO T 1/ B ceuinieieiiiee e 1 1 1 1
61 8023 U T =T G o 1 - - -
61 8024 AUGET P-800 ..ottt -1 - -
61 8025 AUGET P-8B0 ..ottt et et - -1 -
61 110-13201 AUGET P-8B0-92 ..ot - - -1
62 110-01872 IMpPeller 26" @ 4 Dlades ..cuvuinieie ittt e 1 1 - -
62 110-01882 IMpPeller 28" @ 4 Dlades ..cuvuiuieie i - -1 1
63 300-44310 Impeller cap screw 5/8" NC x 1 1/2" (ass. with lock-tite 242)
F 10CK WaASHET e e 1 1 1 1
64 8030 Square key 3/8" X B/8" X B 12" Ig wuiuiiiiiiiiii e 1 1 1 1
65 300-32280 Boulon 1/4" NC x 1 1/4" Ig + nylon locknut .........coiiiiiiiii s 2 2 2 2
66 140-10571 BaCK Plate «.eeiei e aaaaan 3 3 3 3
67 110-15291 [ o F 1T TU] o] o Yo ] o A PPN 1 1 1 1
68 300-38400 Bolt 7/16" NC x 3" Ig + nylon IoCKNUL .. ..ouiiiieiiiiie e 2 2 2 2
69 8149 U-shaped UHMW approx. 14" int. di@. ...ooviieiiiiiiiiiii et eeeenenaaaaaas 1 1 1 1
70 110-01341 RN 1T a1 T I o) =T ] A 1 1 1 1
71 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ............c.cooiviiiiiiiinns 2 2 2 2
72 140-09571 Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOTOr .....cuveuiiiiiiieiiieeei e eeeaeaes 2 2 2 2
73 300-36250 Bolt 3/8" NC X 1" Ig 4 10CKNUL «.enieinii e 4 4 4 4
74 323-36160 Hexagonal socket set screw 3/8" NC X 3/8" Ig . cuvuiuiniiieiiiiiiiii e 2 2 2 2
75 300-32220 Bolt 1/4" NC X 3/4" 1g 4 10CKNUL ..vnieitiiii e 1 1 1 1
76 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer.............ccccooviiienennns 2 2 2 2
77 110-20811 RO 013 A oo ] fo] g0 T o] oTo] & AP PPN 1 1 1 1
78 336-38000 N LU 2 P 4 4 4 4
79 300-38310 Bolt 7/16" NC x 1 1/2" Ig + nylon loCknUt .....coviniiii e 4 4 4 4
80 110-44331 SProCKEt G T0O0TN . et e 1 1 1 1
81 130-08162 [ U] o PP PP PPN 1 1 1 1
82 MLH-315 Hydraulic "Orbit" motor + cushion valve ..o opt. opt. opt. opt.
83 8369 Key for hydraulic " Orbit" MOTOr ...t e eaees opt. opt. opt. opt.
84 150-05961 Pin category 2 (top Of 3 POINt) ..cuuuiniii s 1 1 1 1
85 Std. [ IRV g Yed o o 1 o TR PRI 1 1 1 1
86 360-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" .................. 4 4 4 4
87 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer3/8" .........ccciiiiiiiiiiiennns 3 3 3 3
88 150-12741 Flat WaSIIET .. eeieie e e e 4 4 4 4



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92

170-03741R4

@ & .

N Jols ===t
- éI/
: ®ER@O®E)

\ X 0
\ /
LS ’
\ /

ﬁ,i,J

’

- 24 -



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF. PART # DESCRIPTION QTY
&
0O 0 O O
r £ &
E 6 5 5
N
o o o o
1 140-00922 Reversible scraper blade 1/2" x 4" X 67 3/4" Ig «.ecvieieiiiiiiiiiieienns T - - -
1 140-00932 Reversible scraper blade 1/2" x 4" x 73 3/4" Ig «.eviviiiiiiiiiiiiieenns -1 - -
1 140-00912 Reversible scraper blade 1/2" x 4" X 79 3/4" Ig «.evieiiiiiiiiiiiiieenns - -1 -
1 140-09492 Reversible scraper blade 1/2" x 4" x 85 3/4" Ig ..cviviviiiiiiiiiiieenns - - -1
2 319-38310 Plow bolt 7/16" NC x 1% " Ig + nut & lock washer ........................... 7 8 8 9
3 150-12741 Flat wWasher ... e 8 8 8 8
4 323-36160 Hexagonal socket set screw 3/8" NC x 3/8"Ig (2) ..covieiiiniiiiiiiinnnns. 4 4 4 4
5 110-05491 Skid shoe (right Side) .....coiuiiii e 1T 1 1 1
6 8195 U-shaped UHMW 3/8" x 7/8" X 84 5/8" Ig «.ueuiieiiiiiii e 11 - -
6 8196 U-shaped UHMW 3/8" X 7/8" X 91" Ig . uiuiiiiiiiiii e - - 11
7 8112 LOCK PN T/ A s 2 2 2 2
8 140-01861 Skid ShOES10CK ...eieii s 2 2 2 2
9 300-44520 Bolt 5/8" NC x 5" Ig + nylonlock nut .......coooiviiiiiiiii e 2 2 2 2
10 300-38310 Bolt 7/16" NCx 1 1/2"Ig + nylonlocknut .........cccooiiiiiiiiiiiiens 8 8 8 8
11 MLH-315 Hydraulic "Orbit" motor with cushionvalve ............cooooiiiiiiiiiiiie opt. opt. opt. opt.
12 8199 Adjustment plate forgearbox + 4 nuts 2" NC......cccovviiiiiiiiiiiinnne. 1T 1 1 1
13 110-12442 ROTary drum 26" @ ...c.ueiii i 11 - -
13 110-12432 RoOtary drum 28" @ ..o - - 11
14 300-44310 Bolt 5/8" NC x 1%"Ig + nylonlocknut .........cooiiiiiiiie 8 8 8 8
15 300-40280 Bolt 2" NCx 1 1/4"Ig + lockwasher ..., 8 8 8 8
16 Std. Hitch pin clip 5/3 2" .o 3 3 3 3
17 8220 3 0o ] = To[=R] oo o] & ol o 11 ISP T 1 1 1
18 8219 3 o] £=To [T U] o] o o] (M P T 1 1 1
19 8230 (CTZY-Tal 00D Q=1U] o] o o A T 1 - -
19 8231 (CTZY-Tal 00D Q=1U] o] o o A - - 11
20 8232 UHMW flat washer 3/16" x4 5/8"i.d. x8 1/8" 0.d. ...ccevviviiiiiiiianns 1T 1 1 1
21 8251 GEarDOX T-27D .o s 1T 1 1 1
22 140-10751 B-POINTS SIAE DAI . et 2 2 - -
22 140-10691 B-POINTS SIAE DAI . et - - 2 2
23 110-15052 Right loWer hitCh ... 1T 1 1 1
24 300-44355 Bolt 5/8"NC x 2 1/4" Ig + nylonlock nut ..o, 2 2 2 2
25 8004 Pin category 1T & 2 oo 2 2 2 2
26 8114-EG P.T.0.8haft TBO e e 11 - -
26 8202 P.T.0.8haft TBO ... e opt.opt. 1 1
26 9225-1 P.T.0.8haft TBO e e - -opt.opt.
27 110-15051 LeftlowerhitCh ..., 1T 1 1 1
28 300-44490 Bolt 5/8"NC x4 1/2" Ig + nylonlock nut ..., 2 2 2 2
29 110-15071 UpperhitCh ... 1T 1 1 1
30 300-50400 Bolt 1" NC x 3"Ig + nylonlock nut .......cooiniieiiiii e T 1 1 1
31 6466 Splined adaptor 1 %" -19 (welded) ....c.oooeiiiiiiiii e 1T 1 1 1
32 110-05631 Auger drive shaft 26 5/8" Ig overall (includes no. 31 and 34)................ 1T - - -
32 110-05641 Auger drive shaft 29 5/8" Ig overall (includes no. 31 and 34)................ -1 - -
32 110-05651 Auger drive shaft 32 5/8" Ig overall (includes no. 31 and 34)................ - -1 -
32 110-13171 Auger drive shaft 35 5/8" Ig overall (includes no. 31 and 34)................ - - -1
33 300-32340 Bolt 1/4" NC x 2" Iggrade 5 + nylonlocknut ..., T 1 1 1
34 150-01491 Bushing 1/4"i.d.x 7/8" 0.d. x 3/4" Ig (welded) .......c.ccoviiiiiiiiiiiiin. 2 2

-25-



SNOWBLOWERS P-740TRC P-800TRC P-860TRC P-860TRC-92 (cont'd)

REF.

35
36
37
38
39
40
40
40
41
41
41
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
57
57
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72

PART #

8184

8009

Std.
UCFD207-20
110-03151
190-01441
26A80
59-80
120-03334
120-03374
120-03254
120-03394
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
302-46400
110-11733
300-38250
300-40325
376-44000
346-45000
8369

8374
110-20792
110-20622
110-20532
110-20802
130-02001
300-36250
8018
300-36250
110-18441
300-32220
300-38341
300-44550
130-08471
Std.
150-01542
150-02561
309-32016
160-03952
Std.

DESCRIPTION
2
5
N
o
Sprocket #80 + shearplate (includesno. 36) .........ccvvviiiiiiiiiinnnnnn. 1
Bushing 1 1/4"i.d. x11/2"0.d. X1 3/16"Ig «eevieieiiiiiiiiiiiieeens 2
Grease fitting 1/4"-28 straight .......c..coooiiiiiiii s 9
Bearing 1 1/4" + flange & 2 grease fitting (straight) ..................c.c.ts 3
Skid shoe (Ieft SIdE) ..ovineie i 1
Chain #80 X 77" 1 (77 iNKS) . .eneeiee e 1
Connecting liNK #BO ...vniii i 1
OFfSEt INK #B80 u.iiiiiii i e 1
FrameP-740TRC .. .ottt e 1
FrameP-800TRC ...ttt e -
FrameP-860TRC .....viiiiiiii i -
FrameP-860-92TRC ..ottt e eas -
IdlEr ClEVIS PN ot 1
Idler SProcket #80 ......ciiriiii i 2
NUL 778" N C e et 2
0|1 PP 1
Threaded rod for idler adjustment + nut 7/16" NC ........ccocvvviiiiiinnnnn. 1
Threaded tube foridler adjustment ..........ccooviiiiiiiiiiii e 1
(00T 0] o] £=T11 1o g I=] o] 1o e N 2
Bolt 3/4" NC x 3" Ig + nylonlocknut ... 2
Chain QUArd ... 1
Bolt 7/16" NC x 1" Ig + nylonlock nUt ......cccoiiiiiiiiiiii e 2
Bolt 1/2" NC x 1 3/4" Ig + nylon lock nut & flat washer 7/16" ........... 8
Flat Wwasher B/8 " .. i 1
Nylonlocknut 5/8" NC thin .....coviiiiiiiii e 1
Key for hydraulic Motor ..o e opt.
Adjustable clamp fastener (welded) ........cccviiiiiiiiiiiiii 1
Augerdrive shaft guard ........ocooeiiiiiiiii 1
Augerdrive shaft guard ........ccoieiiiiiiii -
Augerdrive shaft guard ........ccoieiiiiiiii -
Augerdrive shaft guard ........ccoieiiiiiiii -
Insideguard (welded) ........ooviiniiiii s 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer .....................ooocie 4
Insideguard (bolted) ........ooriiiii 1
Bolt 3/8" NC x 1" Ig + lock washer .........c.coooiiiiiiiiiiiieees 8
(@103 3 8 Lo o = U T o o Yo - 1
Bolt 1/4" NC x 3/4" Ig + lock washer ..........cocoiiiiiiiiiii e 2
Bolt 7/16" NC x 2" Ig (full length thread) + lock nut ............c.ccceeniens 1
Bolt 5/8" NC x5 1/2" Ig + nylonlocknut ...........ccovuiiiiiiiiiiiiiieeens 2
WV aS BT e 1
IR T 1 1 2
Latch pin-drumIock ..o e 1
P e 1
Bolt M8 x 1.25 x 16 mm g + lock washer ...........cooviiiiiiiiiiiinnnn. 2
Body - drum lock (weldedonframe) ........ccooeiiiiiiiiiiiiiiiiiii e 1
Grease fitting 1/4" - 2890 deg. ..viuiiieiiiiii s 2

- 26 -

;= s w O N = P-800TRC

—_

= L OON =T NN, a NN -

N—=_N—_L,=_N_,N_2NN_,00—~, D -,

QTY
>
2 2
5 5
8 @
o o
1 1
2 2
9 9
3 3
1 1
1 1
1 1
1 1
’| -
-1
1 1
2 2
2 2
1 1
1 1
1 1
2 2
2 2
1 1
2 2
8 8
1 1
1 1
opt. opt.
1 1
1 -
-1
1 1
4 4
1 1
8 8
1 1
2 2
1 1
2 2
1 1
2 2
1 1
1 1
2 2
1 1
2 2



SNOWBLOWERS P-740TRC P-800TRC P-860TRC (cont'd)

REF. PART # DESCRIPTION QTY
&
g B 8 §
5 6 & &5
NERE:
o o o o
73 130-14151 Guard mouNting Plate .....oviiiii i T 1 1 1
74 FD207 Flange for 2 grease fitting ......ccooviieiiiiiiiii 3 3 3 3
75 uC207-20 Bearing 1 /o oo 3 3 3 3
76 8185 SProcket BOABO T 1 4™ @ wiviiriiii e T 1 1 1
77 8023 AUGEI P-7 40 i 1T - - -
77 8024 AUGEI P-800 ..t -1 - -
77 8025 AUGEI P-8B0 ..ttt - -1 -
77 110-13201 AUGEr P-860-92 .o - - -1
78 110-01872 Impeller 26" @4 blades .....c.oiiiiiiiiiii s T 1 - -
78 110-01882 Impeller 28" @4 blades .....c.oiiiiiiiii i s - - 11
79 300-44340 Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242)
F 10CK WaShEI .o T 1 1 1
80 130-14142 Hinged P.T.O. Shroud .....co.oiiiiiiiii i e T 1 1 1
81 130-29511 Stop block for drum lock (welded on drum) .......cooovviiiiiiiiiiiinne.. T 1 - -
81 130-29501 Stop block for drum lock (welded on drum) .......cccovviiiiiiiiiiinne.. - - 11
82 8030 Square key 3/8" X 3/8" X 312" Ig ceuuiiiiiiiiiii i T 1 1 1
83 300-38310 Bolt 7/16" NC x 1 1/2" Ig + two-way locknut............ccciiiiiinnns 4 4 4 4
84 140-10571 BaCK Plate .o 3 3 3 3
85 300-32280 Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ...........cccoiieiiiiiiiiiienns 2 2 2 2
86 110-15291 [ 0TS T =T U o] o Yo AP T 1 1 1
87 8298 Spacer 3/4" i.d. X 17" 0.d. X /16" Ig ..eviniieiiiiiii e T 1 1 1
88 140-10851 Brace 3/8" X 1 1/2" X 32 3/16" Ig seviriniieiiiii e 11 - -
88 140-10651 Brace 3/8" X 1 1/2" X 34 3/16" Ig 1eoviriiieiiiii e - - 11
89 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ...........coviiiiiiiiiiiieens 2 2 2
90 130-29321 Guard for ring gear SEgMENT ...o.iiuiii i T 1 - -
90 130-29151 Guard for ring gear SEgMENT ...ouviuii i - - 11
91 300-40280 Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer ................. 4 4 4 4
92 336-38000 NUL 7/T68" NC o et eas 8 8 8 8
93 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ................. 2 2 2 2
94 300-38400 Bolt 7/16" NC x 3" Ig + nylon locknut .........ccoooiiiiiiiiiiiiens 2 2 2 2
95 110-01341 Retaining Dracket .....couviuieiiiiii i T 1 1 1
96 8149 U-shaped UHMW approx. 14" @ int. ..c.ccoiiiiiiiiiiiii i iecaeas T 1 1 1
97 300-38280 Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ............... 2 2 2 2
98 130-08162 L€ TUE o [PPSO T 1 1 1
99 140-09571 Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" motor ...........cccviiiiiinenns 2 2 2 2
100 110-20811 B0 1o T3 A 0 T o] g =T ¥ o Yo S T 1 1 1
101 110-44331 SProcket 9 t0OTh ..euieie i 2 2 2 2
102 150-05961 Pin category 2 (top of 3 POiNt) ..o.vuiieiniiii i 1T 1 1 1
103 Std. ROI PIN B/ 18" X 2™ Ig cueniiie e ees 2 2 2 2
104 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" ..........ccccevvveervennnn. 4 4 4 4
105 300-38250 Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" ...........ccccevevviennnnnn. 3 3 3 3

- 27 -



SNOWBLOWER P-862

170-03755




SNOWBLOWER P-862 (cont'd)

REF.

CoOoONOOP~,WN =

PART #

140-00912
319-38310
140-10872
300-38310
110-05491
8112
140-01861
300-44520
8219
300-40280
8220

8251

Std.
110-05321
140-23531
110-15052
300-44550
8004

8202
9225-1
110-15051
300-50400
110-15091
6466
110-05651
300-44355
300-32340
150-01491
8184

8009

Std.

UCFD207-20

110-03151
190-11821
26A80
59-80
120-03276
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
300-46370
110-11733
300-38250
300-40325
376-44000
346-45000
Std.

8374
110-20552

DESCRIPTION

Reversible scraper blade 1/2" x 4" x 79 3/4" Ig ..cccvvviiiieinnnnns
Plow bolt 7/16" NC x 12" Ig + nut & lock washer ...............
Brace 3/8" x 1 1/2" X 32 1/16" Ig «evuveiiiei e
Bolt 7/16" NC x 1 1/2" Ig + two-way locknut ......................
Skid shoe (right Side) ....ccoiiiiiiiiiii
LoCk PIN /4 e
Skid Sh0ES 10CK .vneiiiiee
Bolt 5/8" NC x 5" Ig + nylon locknut ..........cccooviiiiiiiiiiiinns
£33 o] 5= T LT U o o Yo o (e
Bolt 72" NC x 1 1/4" Ig +lock washer ..........cocveiiiiiiiiiiinienens
3] o] = T [IR=T U o] o Yo s Al o] o TP
GBAN DOX tiuiiiiti it e
Hitch pin clip 5/32" o
Adjustment plate for gear box + 4 nuts 1/2" NC ..................
3-points Side Dar ....coviiiii i
Right lower hitCh ..o
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut ...........c.cooviieinnnns
Pin category T & 2 i
P.T.O. Shaft TBO ...ovieiiiiiie e
P.T.O. shaft T8O ..o
Left lower hitCh ..o
Bolt 1" NC x 3" Ig + nylon locknut ........c.cooviiiiiiiiiieens
Upper hitCh ..o
Splined adaptor 1% " - 19 splines (welded) ..........c..ccovienninn..
Auger drive shaft 32 5/8" Ig overall (includes no. 23 and 27) ..
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut ........cccoeveieieiiieenns
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut .......................
Bushing %" i.d. x 7/8" o0.d. x %" Ig (welded) ...........cevvvnrenns
Sprocket #80 + shearplate (includes no. 29) ........cccovevenenene.
Brass bushing 1% " i.d. x 1%2" 0.d. x 1 3/16" Ig .......cevvennnnn.
Grease fitting 72 "-28 straight ........c.cocoiiiiiiiii
Bearing 1% " + flange & 2 grease fitting (straight) ................
Skid shoe (left Side) ...oeveveiiiiiiii
Chain # 80 x 110" Ig (110 liNKS) +.vvvieieieiiiiieeei e
Connecting link #8O0 .. .o
Offset link #BO ..o
Frame P-862 ...
Idler CleVis PN ...
SpProcket #8O0 ...
NUTL 7/8" NC oot

Threaded rod for idler adjustment + nut 7/16" NC ................
Threaded tube for idler adjustment .........ccoovvviiiiiiiiiiiiiene.
(070100101 ¢=T-1-1Te] aTK] o] 15 To NPT PPRI
Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ...........cocoiiiieinnnns
Chain guUAard ..o
Bolt 7/16" NC x 1" Ig + nylon locknut..........c.cooviviiiiiiianens

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16"

Flat washer 5/8" ...
Nylon locknut 5/8" NC thin ......oioiiiiiiiii s
ROIl PIin B/T16™ X 2" 1g ceurinieii i
Adjustable clamp fastener (welded) ........ccccviiiiiiiiiiiiiiinen..
Auger drive shaft guard ..o




SNOWBLOWER P-862 (cont'd)

REF.

51
52
53
54
556
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94

PART #

130-77211
300-36250
110-42541
8030
150-13911
130-77191
300-46460
160-25561
300-38250
300-40310
300-32280
140-10571
110-15291
300-44490
300-40310
Std.
110-12421
FD207
uCc207-20
8185

8025
110-42521
190-11811
150-12741
110-01882
300-44310
300-38400
8149
110-01341
300-40310
140-09571
300-36250
323-36160
300-32220
300-38280
110-20811
336-38000
300-38310
110-44331
130-08162
MLH-315
8369
150-05961
Std.

DESCRIPTION

Inside guard (Welded) .....o.vuieieiiii ittt eas 1
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer............ccoooiiiiiiiiie 4
Inside guard (DOIEA) .....vivirieii i 1
Square key 3/8" X /8" X B2 Ig wueiuiiii i 1
[T =T G Yo T- o= 1
Diverter reinforcing Washer ... ..o 1
Bolt 3/4" NC x 4" Ig 4+ nylon [oCKNUT .....eoiee e 1
N Lo =T T o Y- o -1 1
Bolt 7/16 NC x 1" Ig + nylon locknut & flat washer 3/8" ........ccoiiiiiiiiiiiiins 3
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer 7/16" ........c.cooiiiiiiiiiiins 4
Bolt 1/4" NC x 1 1/4" Ig + nylon locknuUt ..o 2
BaCk Plate ... e aas 3
[ [0 T T T U] o o Y] P 1
Bolt 5/8" NC x 4 1/2" Ig + nylon IoCKNUT .....cuiiiiii e 2
Bolt1/2" NC x 1 1/2" Ig 4+ nylon [0CKNUT ....cviie e 2
Grease fitting 1/4" - 28 90 deg. «.ouiririiieiii e 2
Hinged P.T.O. Shroud . ..o e e e s 1
Flange for 2 grease fitting ........cciuininiii e 5
Bearing 1 o e e 5
SProCket BOABO T T 4 B et 1
LOWET @UGET P-8B 2 ... it e e et 1
UPPEr @UQGET P-8B 2 .ot 1
SProcket 8OA 24 T 1 B oo e 1
Flat Washer ... e 4
Impeller 28" @ 4 blades ....oiniiniiii i 1
Impeller cap screw 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ....... 1
Bolt 7/16" NC x 3" Ig + nylon loCKNUT .....c.oeiieii e 2
U-shaped UHMW approx. 14" int. did. «.ccooeiiiiiii e e 1
Retaining Dracket ... e 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ...............ccoiiiiiiiiiens 2
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOTOr ......ccoviiiiiiiii e 2
Bolt 3/8" NC X 1" Ig 4 T0CKNUL «..eeeit e e eeas 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig coviuiiiiiiiii e 2
Bolt 1/4™ NC X 3/4" Ig + T0CKNUL ..eneteiieieie e 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer .............cocoiiiiiiiiiiiinnnne. 2
RO T oTF il o 9T} o] g=TU] o] o o] & AR PP 1
N T G R N TR 4
Bolt 7/16" NC x 1 1/2" Ig + nylon IoCKNUL .......ouieiiii e 4
SProcket O t00th ..o e 1
(LU= ¢ o S PPN 1
Hydraulic "Orbit" motor + cushion valve .........coooiiiiiiii e opt.
Key for hydraulic "Orbit" moOtor ... ..o opt.
Pin category 2 (top Of 3 POINT) .ot e 1
LYNCh PN T/4" X T B A o e e 1

- 30 -



SNOWBLOWER P-862TRC

170-03763




SNOWBLOWER P-862TRC (cont'd)

REF.

OCONOOOPWN -

PART #
140-00912
319-38310
130-08162
323-36160
110-05491
8196
8112
140-01861
300-44520
130-29501
160-03952
110-05321
110-12432
300-44310
300-40280
Std.

8220
8219
110-02121
8232

8251
140-10691
110-15052
300-44550
8004
8202
9225-1
110-15051
300-44355
110-15071
300-50400
6466
110-05651
300-32340
150-01491
8184
8009

Std.
UCFD207-20
110-03151
190-11821
26A80
59-80
120-03296
150-00381
9287
336-48000
110-01211
110-01232
110-01221
9473
300-46370
110-11733
300-38250
300-40325
300-46460
130-77191
150-02561
8374

DESCRIPTION

Reversible scraper blade 1/2" x 4" x 79 3/4" Ig ...cccovviviinennnnn.
Plow bolt 7/16" NC x 172" Ig + nut & lockwasher.................
[T o PPN
Hexagonal socket set screw 3/8" NC x 3/8" Ig .......coovviviinnnnns
Skid shoe (right side) ......coiviniiiii e
U-shaped UHMW 3/8" x 7/8" X 91" Ig «eeveiriiiiiiiiiiiiiiiieeens
LOCK PIN T/ A e
Skid Sh0eS 10CK ...viviiiii e
Bolt 5/8" NC x 5" Ig + nylon locknut ..........ccoiiiiiiiiiiennnne.
Stop block for drum lock (welded on drum) ..........ccoevviniininnn.
Body - drum lock (welded on frame) ........c.ccvveiieiiiiiiiiiiiinnns
Adjustment plate for gear box + 4 nuts 2" NC .........ccoevnne.
Rotary drum 28" @ ...covieiiiiii e
Bolt 5/8" NC x 17" Ig + nylon locknut ...........ccooviviiiiininnnns
Bolt %2" NC x 1 1/4" Ig + lock washer ..........ccccooviviiiininnnns

Hitch pin clip 5/32"

S10e] £=To [SIETU] o] o Yol & Al o 11 o IS PP

S (o] £ Te [-ITU] o] o Jo ] o AN PPN
[ T=T= T o Yo =T U o Yo
UHMW flat washer 3/16" x 4 5/8" i.d. x 8 1/8" o.d. .............
GEAN DOX et
3-points Side Dar ....ceviii
Right lower hitCh .......coiniii s
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut .............c.cooiieennnnt.
Pin category 1T & 2 ..o
P.T.O. Shaft TOO ..c.ouiniiiiii e
P.T.0. Shaft T8O ..cuiuiiiiii e
Leftlower hitCh ...
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut .............cccooiieennnnt.
Upper hitCh ..o
Bolt 1" NC x 3" Ig + nylon locknut .......cccoovviiiiiiiiiiiiiees
Splined adaptor 1% "-19 (welded) .......coooveiiiiiie
Auger drive shaft 32 5/8" Ig overall (includes no. 31 and 34) ..
Bolt 1/4" NC x 2" Ig grade 5 + nylon locknut .......................
Bushing 1/4" i.d. x 7/8" o.d. x 3/4" Ig (welded) ....................
Sprocket #80 + shearplate (includes no. 36) .......cccovevvvvininnnns
Brass bushing 1 1/4" i.d. x 1 1/2" o.d. x 1 3/16" Ig .............
Grease fitting 1/4"-28 straight ........cccoieiiiiiiiiiieene,
Bearing 1 1/4" + flange & 2 grease fitting (straight) ...............
Skid shoe (left Side) .....coviniiiiii e
Chain #80 x 110" Ig (110 liNKS) «.uvvneeiiiiiiieieiiee e
Connecting Nk #80 . ..vviiiiiii e
OFffset INK #80 ....vee e
Frame P-862TRC ..o e
Idler CleVis PN ..o
Idler SproCket #80 ....cuiiriiii i e
NUL 7/8" NC e
IAlEr e s
Threaded rod for idler adjustment + nut 7/16" NC .................
Threaded tube for idler adjustment .........c.cocviiiiiiiiiiiiinens
COMPIreSSION SPIING wuvvieieitiet ettt aenereneaenns
Bolt 3/4" NC x 2 1/2" Ig + nylon locknut ............cccoiiiennnne.
Chain QUArd ......oeieiiii s
Bolt 7/16" NC x 1" Ig + nylon locknut ..........ccooviviiiiiiininnnns
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16"
Boulon 3/4" NC x 4" Ig + nylon locknut ...........cccoieiiiiiennnnn.
Diverter reinforcing washer ..........ccooiiiiiiiiiiie
PN
Adjustable clamp fastener (welded) ........ccooveviiiiiiiiiiiiinen,

- 32 -

S, =2, OO NP, NN, 2,2, NN W, m, a0 PAN_,EN_, 2, a N, T aNN_,E NN, AR, W00, =2 =2 a NN, 2, =200 -



SNOWBLOWER P-862TRC (cont'd)

REF.

57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
956
96
97
98
99
100
101
102
103
104
1056
106
107
108
109

PART #
110-20532
130-77211
300-36250
110-42541
1560-01542
130-08471
300-38341

Std.
300-32280
140-105671
110-15291
300-44490
300-40310
140-10651
300-38210

Std.
130-14151

FD207
uUC207-20
8185
8025
110-42521
190-11811
160-25561
110-01882
300-44340
130-14142
309-32016
8030
1560-13911
1560-12741
300-38250
300-40310

Std.
1560-05961

MLH-315
300-36250
300-38310
130-081562

8298
300-32220
130-29151
300-40280
8369
336-38000
300-40310
300-38400
110-01341
8149
140-09571
110-20811
110-44331
300-38280

DESCRIPTION QTy

Auger drive shaft QUArd ... e
Inside guard (Welded) ......o.oriieii i e e
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ...
Inside guard (DOITEA) .......eee e
Latch pin - drum JOCK ... e
R4 L] =T
Bolt 7/16" NC x 2" Ig (full length thread) + locknut ..........ccoviii i
LinCh Pin T/4™ X T B/4" 1g e et
Bolt 1/4" NC x 1 1/4" Ig 4+ Nylon I0CKNUT ... ..uouiieiii e
1= Yo o] - - N
o Lo LT =TI =T U o] o 1o S
Bolt 5/8" NC x 4 1/2" Ig 4+ Nylon I0CKNUL .......ouiiiiii e
Bolt 1/2" NC x 1 1/2" Ig 4+ Nylon I0CKNUL .......ouiieiii e
Brace 3/8" X 1 1/2" X 34 /16" 1g «uueiieii e
Bolt 7/16" NC x 1 1/2" Ig + two-way [0CKNUL ......ouiniii e
Gease fitting 1/4" - 28 90 dEJ. ..ouviuiniiiiii e
GUArd MOUNTING Plate uneiiiii i et
Flange for 2 grease fitting ... . .o.orieieieii s
Baring T e i e
SProcket 80AB0 T 1 o B ittt e
LoWer auger P-8B 2T RC .. ..ttt ettt
Upper auger P-8B2TRC .. ..ttt et ettt
SPIOCKET BOA 24 T T B ettt ettt ettt aaans
Y AN Lo 1= ] o ¥ Lo (PPN
IMPENEr 28" @ 4 Dlades . o.viiiieiie i e
Impeller cap screw 5/8" NC x 2" Ig (ass. with lock-tite 242) + lock washer .....................
P T 0. SNIOU et e aaas
Boulon Bolt M8 x 1.25 x 16 mm Ig + lock Washer .......cccviiiiiiiiiiiii e
Square key 3/8" X 3/8™ X B2 Ig e
(DY o =TT o T Vol -] PP
L o YT ] 1= PP PPP
Bolt 7/16" NC x 1" Ig + nylon locknut & flat washer 3/8" ......c.cociiiiiiiiiiiiicea
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut (thin) & flat washer 7/16" ..........c.cciiiiiiiinit.
ROIl PN B/ B X 2 e
Pin category 2 (top Of 3 POINT) e
Hydraulic orbit motor with cushion ValVe ...........cooiiiiii e op
Bolt 3/8" NC x 1" Ig + lock washer ... ..o e
Bolt 7/16" NC x 1 1/2" Ig + nylon [ocknUL .........coiiiii s
(O] o118y g o7 o o TU] o] o Yo o A PPN
Spacer 3/4" i.d. X 17" 0.d. X /18" Ig «ueniniii i
Bolt 1/4" NC x 3/4" Ig 4 10CK WaAShET ... ..eeeeeei s
(CTVE:Tdo [ (o] g TaTe Ko =T Tai-T=To Lo a =T o | O PP
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer ..o
Key for "Orbit" MOTOr ...t op
N 10 B R N PP PP
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer ............cooiiiiiiiins
Bolt 7/16" NC x 3" Ig 4 nylon IoCKNUL ....c.iiii e eeas
RetainiNng DraCket ......o.e i
U-shaped UHMW approx. T4" @ iNt. ...eiiieiiiiiii e ettt e e e e eaes
Spacer 1/8" x 1" x 3 1/4" Ig for "Orbit" MOtOr ......cviii e
RO T o T3 A 0 Yo o] YU o o o
SPrOCKET O 100t .ot s
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ............cccooiiiiiiiii,

NN_LN_L, 2NN RN, 00FT =2NDPDPOO0_L, 2N, Al =_)NO_L,NN_L,ONN_, R, a DDA

- 33 -




CHUTE CST-7486

170-03271R1




CHUTE CST-7486

REF.

—
QOVWoONOOOGPA~,WN =

_
WwnN -

14

—_
o O

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
CRULE DaSE ottt 1
Chute deflECtor oot 1
e Yod Qo 11 T 19 2 At 1 PR opt.
Cotter PN T/8" X 1 g teiniiie i e 3
Chute defleCtor Pin .oo.eiii i e e e 1
Cotter pin B5/32" X 2" 1g (2) cuuiiii s opt.
Chute adjusting rod (1) .oueieiniiii i e a s opt.
Chute adjusting tUDE (1) .ovuiiuiiii i opt.
Mounting SUPPOIT Plate . ..eiiei e e 1
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........oiiiiii e 2
HOSES MOUNTING Plate ...ueei e e aeas 1
Manual telesSCopIC tUDE ..o e opt.
Hose support for deflector cylinder.......c.oooiiiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) errieiie e opt.
Hairpin COttEr 7/8 " () tuieiie i e e opt.

-35-




SEMI-INDUSTRIAL CHUTE PSI G-7486

- 36 -

170-03393R1



SEMI-INDUSTRIAL CHUTE PSIG -7486

REF.

—
QUOWoONOOOP,WN=

_ e A
OCONOOPL,WN -

20

NN
N —

PART #

110-22503
110-22521
110-22511
140-14041
110-22893
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTy
UL DASE .ottt e 1
Lower chute defleCtor ... e 1
Upper chute defleCtor . ..o e 1
(6] a1 o [=To3 g T I o Yo HFN PR 2
A CCESS PANEL Lttt 1
Adjustable clamp fastener (welded) ..o

Spacer for CoNNECTING FOd ... . e e 2
R A= 1= 2 1= P 2
[ 0TS ST U o o Yo AN 1
Bolt 1/4" NC x 1" Ig + nylon locknut ..o 2
HOSE NOold QOWN L.ueii i e aes 1
oY o] G o 1 TN 17 1 opt.
Bolt 1/2" NC x 2 3/4" Ig + nylon lock nut & washer ...t 2
Grease firtting 1/4"-28 straight ......ccoiiniiii e 8
Cotter Pin 5/32" X 27 1g (2) c e s opt.
Chute adjusting tube (1) ... e e opt.
Chute adjusting rod (1) ...ceeieii et e e e opt.
Manual teleSCOPIC tUDE .ot e opt.
Hose support for deflector cylinder.......coooeiiiiiiiiii e opt.
L@V 1] T - P opt.
Clevis Pin 1" X 3 1/8" Ig (2) cuvriiiii i e opt.
Hairpin Cotter 7/8 " (4) .ot e e opt.

-37-




INDUSTRIAL CHUTE PCG-7486

170-03413R1



INDUSTRIAL CHUTE PCG-7486

REF.

—
COWONOOTADWN-=

NNMNNNMNMNMNNN_,, A A AaaaaaaQaaAa
GOOPWWN—_LO0OO0OONOOOOPL,WN =

26

NN
0

PART #

110-04441
Std.

8200
110-22961
110-23051
110-22511
110-22521
110-22563
140-14041
Std.
110-22893
8376
150-05311
300-32250
140-13071
110-01112
378-36500
300-40380
Std.

8112

Std.

8146

8145
110-23022
110-23062
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
Chute adaptor with quick attach .......ccoiiiiiiii e 1
HItCh PIn Clip B/ 3 2 ot 2
Pin for quick attach (adaptor & eXteNnSioN) ......cceviviiiiiiiiiiiii i 2
EXtENSION 48" PRP-7486 . .uoiiiiiiiiiiiiii ittt et e aaeaanes opt.
EXtENSION 24" PRP-74 862 oottt e e e opt.
[0 o3 7= gle [ 1= o o 1
[0 3V o 1= 1Yo o 1
CRULE DaSE ot 1
[0 o T 1= o3 1o o T oY S0P 2
Cotter PN T/8™ X 1 I tuiniiie i e 1
ACCESS PANE ..t e 1
Adjustable clamp fastener (Welded) .......ccoiiiiiiiiii s

Spacer for CoONNECTIONG FOd . ..uii i e 2
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........coiiiiii e 2
HOSES MOUNTING Plate ...ueei e e aeas 1
MoUunting SUPPOIT Plate ... e e e 1
LA T 1= 2
Bolt 1/2" NC x 2 3/4" Ig + nulon locknut & washer ...........cccooiiiiiiiiiiiiinnnn. 2
Grease fitting 1/4"-28 straight ........cociuiniiiii e 8
e Tod QN o 11 T 19 2 At 1 PPN opt.
Cotter pin B5/32" X 2™ Ig (2) terieiie i opt.
Chute adjusting tUDE (1) .ovuiiuiii i e opt.
Chute adjusting Fod (1) .oueieieiiiiii e ae e opt.
Access panel for extension PRP-7486 .......cccooviiiiiiiiiii i opt.
Access panel for extension PRP-7486-2.......cccciiiiiiiiiii i opt.
Manual telesSCopIC tUDE ..o s opt.
Hose support for deflector cylinder.........ooooiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) enrieiiiie e opt.
Hairpin COtter 7/8 " () tuiei it opt.

-39 -




OPTIONS

170-02025R2




OPTIONS (cont'd)

-92

A~ A~ A~ o~ o~

o o o AN o

s e¢eg

o o o o o

REF. PART # DESCRIPTION QTY
1 14004051  Soraper blade (herd. sted, ot sherpened, reversile)  1/2" x4" X67 34" ... 1 - - - -
1 14004061  Soraper biade (herd sted, ot sherpened, reversidle) 1/2" x4" x 73 3/4" .......... A -
1 14004071  Soaper blade (herd sted, ot sherpered, reversidle) 1/2" x4" X 793/4" .......... - - 11 -
1 14013131  Soraper blade (herd. sted, ot sherpered, reversidle) 1/2" x4" x853/4" ........... - - - -1
2 31938310  Powldt 7/16" NCX 1-1/2" Ig+ 1t & 00K WESDET .evreeeeeeeeees e seeesesse 7 8 8 8 9
3 14004111 Scraper blade (herdened sted, sherpened, nat reversible) 1/2" x 6" x67 34" ....... 1 - -
3 14004121  Soraper blade (herdened sted, sherpened, nat reversible) 1/2" x6" x 73 34" ....... -1 - -
3 14004131  Scraper blade (herdened sted, sherpened, nat reversible) 1/2" x6" x 79 34" ....... - - 11 -
3 14013141  Scraper blade (herdened sted, sherpened, nat reversible) 1/2" x 6" x85 34" ....... - - - -1
4 11005501  Carbon sted SKid SOB (Gt SIOE) woooveroeereessereseessessesssesssessssesesesesesesee e 11 1 1 1
5 11004681  Corbon Sted SKIASN08 (6 SI0E) oroovvrerseerseesseesseessessesssesesssrssereseeeseeeseee 11 1 1 1
6 31938310  Rowldt 716" NC X 173" Ig+ Mt & 00K WESDET .eoroeeeeeeeeseee e 8 8 8 8 8
7 13008291  LAErE DR (G SO .o mrrsorsereeessessesseessesssessesssssseeessseseseseeeseeeseee 11 1 - 1
7 13008301  LAErE BAUR (IGH SO .o mrrsorsersoesseesseeseessesssessssssssseeessrsseseseeeseeeseee - - -1 -
8 13008292  LAEE DA (Gt SOE) .oovorooreeresesseessessseessnsssessesssess e seresereseeeseeesnee 11 1 - 1
8 13019271  LAErE BAUE (6t SOE) oo seeseessessseesses e sessess s sereseseseeeseeesnee - - -1 -
9 11013901 FUl flight SOKEA BLOET 1 resereeesereeeseeesessseesses e sesssessseseseeeseseseeesneesnees 1 - - - -
9 1013911 FUl FliGHt SOKEA BUOET 1o eeesessseesses s sesssessseseseeeseseseeesreesne A .
9 11013921 FUl fliGht SKEA BLOET 1 roereereees e seeesesesessses e sesssessses s eeeseseseeesreesnees - - 11 -
9 11020841 FUl fliGHt SOKEA BLOET oo e eeesessseesses e sesssess s seeeseseseeesreesnees - - - -1
10 19003431  Soraper biade, TIVARNGL reversible 1" X5 14" X67 34" ooovveeeeesoeeseeseen 1 - - - -
10 19003501  Soraper biade, TIVARNGL reversible 1" X5 14" X 73 34" oo A -
10 19001311  Soraper biade, TIVARNGL reversible 1" X5 14" X 79 34" oo - - 11 -
10 19005681  Soraper biade, TIVARNGL reversible 1" X5 1/4" X85 34" .ovvoeevoeeseeseeses - - - -
11 14009341  TIVARDaOE boting plate 14" X 2" XB7 34" oooovoeeeeeesee e esseeseeseeseses 1 - - - -
11 14009681  TIVARDaOE boting plate 14" X 2" X 73 34" oo seessesseeseeesesesessnn A -
11 14003971  TIVARDadE boting plate 14" X 2" X 79 34" oo seesseeseeseeeseseseessn - 11 -
11 14013151 TIVARDagR boting plate 14" X 2" X85 34" ..o seessseseseeseeseeseses - - - -
12 11012971 TIVARBAOE OO 38" X5 1/2" X7 JA" oo seesseeessesssesesesesesesn 1 - - - -
12 11013641 TIVARBAE OO 38" X5 1/2" X 73 34" oo seessseesseessesesesesesenn A -
12 11008321  TIVARBAOE OGN 38" X5 1/2" X 79 FA" oo seesseeessesesesesesesesenn - - 11 -
12 11020581  TIVARBAOE OO 38" X5 1/2" X85 34" .ooeeeeseeseee e seeessesesesesesesesenn - - - -
13 31938370  Fow bolt 716" NCX2 1/2" Ig+ Nt & 00K WESNEF .ovoeeeeeeeoeeeeesese s 7 8 8 8 9
14 30040280  Bolt 1/2" NCX1 1/4" Ig+ MU & IOCK WESDET <o sses s seesnes 4 4 4 4 4
15 13016683  Mourting pate for speed redioer1000@HA0 16" ....ooeesoeeseeeseeeseeeseresesenn 11 1 1 1
16 30040310  Bait 1/2'NCx 11/2" Ig+ nylonlocknut & flat WESHET (X)..oerseeeeeeesersserssersn 4 4 4 4 4
17 8348  Speed redioer 1000@BA0 "I CHEIM' .ooeeeeeeeesese e e see e 11 1 1 1
18 11012961  PTOshroud for Spead redoer 1000@BA0 ....ooveroeeseeseeseesseesseeesesesesssessne 11 1 1 1
19 82021  PTQT60,CD13/8"21 SHINES, SB 1 38" B errrrrseesrssrssseessesssesssresees 11 1 1 1
20 14015001  Scraper blade (stairless sted, not sharpened, reversible) 1/2" x 4" X67% ... 1 - - - -
20 14015011  Scraper blade (stairless sted, not sharpened, reversible) 1/2" x 4" X 73%" ... A -
20 14015021  Scraper blade (stairless sted, not sharpened, reversible) 1/2" x 4" X 79%" ... - -1 1 -

-41 -



OPTIONS (cont'd)

REF.

20
21
21
22
23
24
25
26
27
28

PART #

140-15031
333-40310
319-38310
110-24811
110-24812
110-32861
110-32862
300-38310

8185
160-25561

P-740(TRC)
P-800(TRC)

DESCRIPTION

Scraper blade (stainless steel, not sharpened, reversible) 1/2" x 4" x 85%" ..........

Bolt. cyl. head 6 PC 1/2" NC x 1 1/2" Ig (inox.) + nut & lock washer .........c.cc....... opt. opt.
Plow bolt 7/16" NC x 1 1/2" Ig+ nut & lock WaShEr .......cc.cveeererrerererrererecranens 7 8
Stainless steel skid shoe (right Side) ..........cceeeeeeeeeeeeeeeeeeeie e 1 1
Stainless steel skid shoe (Ieft Side) .......ccccverereerrrerereierrreresrrere e 1 1
Skid shoe (left side) with carbide SOl .......cccceeveeereeererrercrree e 1 1
Skid shoe (right side) with carbide Sole ...........c.ceeveeeeeeeeecececeeeeeeee e 1 1
Bolt 7/16" NC x 1 1/2" Ig + two Way l0CKNUL ......oceeeeeereccererereeeee e ssereseanens 4 4
Sprocket 80A30 T T 14" ...ttt sa e anees 1 1
0T 7 T O -

- 42 -

P-860(TRC)

opt.

—_— BN =m0

opt.

N YN

o P-862(TRC)

< P-860(TRC)-92

T

—_

opt.

«©

[



PT.0. SHAFT # 8114-EG (=

x
m
-

©CoOoONOOOPWN =

PART #

8221
8073
8061
8110
8079
6341
8077
8076
8142
8074
8363
8113
8235
8236
8223
8069
8070
8071
8072
8084-E
8083-E
8109
8086
8085
8087
8222
8308

DESCRIPTION QTy

Safety shear YOKe (2 DOIES) ..uiuieiiii e
U joint + 4 retaining rings + 1 grease fitting .......ccoeiriiiiiiiii e
R T=1 = 110V aTo N 4oV R PP
LG 1T LT ) 1 4oV PP
Yoke fOr INNEIr tUDE ... e
Stopper fOr INNEI TUDE ... e
INNEE TUDE .o e
(O 1T} = g AU o 1= TP
StopPEr fOr OULEN TUDE ...t
YOKE fOr QUEET TUDE .. eeee ettt e e e e e e aas
L0701 F- T N PP
Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ...........cccoiiiviiiiiiiianene.
P.T.O. section, side with safety shear bolt, inner part, with protector ...............c.cccooeieiinine.
P.T.O. section, side without safety shear bolt, outer part, with protector .....................cc...e.
AdAPTOr (2 DOITS) et e
YOoke and Shearplate ......o.oeiriii i
Baall .o et 1
(1T T 1] o Vo [ PPN
Safety shear bolt MTO X BOMM ...uieiiie e eaes
Bearing ring for inner guard tUbe ....... ..o e
Bearing ring for outer guard tube ........ .o
] (0] o] o 1T PP
oY =T g Y11 Lo PP
(@101 4= T K] oY1= Lo H PPN
Complete Shield ... e
Bolt M12 x 70mm + nylon [0CK NUT ... e
SafELY ChaIN e

NN= 2 a2 maa == a NN =




PT.0. SHAFT # 8202 & 8202-1 @

REF.

©CoONOOOPWN =

12 n

13 || 14

PART #

8237
8238
8061
8110
8239
8075
8077
9212
9210-E
8240
8363
8250
8250-1
8241
8242
8242-1
8243
8244
9205
8071
8218
8245
8246
8109
8247
8248
8249
8222
8308

DESCRIPTION

Safety shear yoke (2 DOItS) ..uoueeiiiii s
U joint + 4 retaining rings + 1 grease fitting .......ccoiiiiiiiiiii e
(] =T a1 Te 4 T a T PP
Gre@se filliNg ...ceieiiii e e
Yoke fOr iNNer tUDE .....oeei s
Stopper fOr iNNEr TUDE ... e
INNEE TUDE e et
(O 1T} =T g AU o 1= PP
Stopper fOr OULEr TUDE ....ei e
YOKE fOr OULET TUDE ..eeeeiiie e e e aeaens
(001 F- T N PP
Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ...........c.cooviiieiiinns
Yoke with hole 1 3/8"-21 splines + yoke stopper (#11 included) .........c...cocoieinininins
P.T.O. section, SBI 1 3/8"-6, inner part, With proteCtor ...........ceeeuierereeuierieeaaerineraiaeannnns
P.T.O. section, QD 1 3/8"-6, outer part, With ProteCtOr ...........ceeeuierrreeiierieeeiaerineraaeannnns
P.T.O. section, QD 1 3/8"-21, outer part, with proteCtor ...........ceevueveruieernrernieeiireenraennaees
AdapTor (2 DOITS) e
Yoke and Shearplate ........oeiuiniii i
Baall e e
[T =T: TR 1] o Vo [ PPN
Safety shear bolt MTO X BOMM ...ueiniieii e e aeaaas
Bearing ring for inner guard tube ..o
Bearing ring for outer guard tube ........ ..o
] (0] o] o 1T PP
INNEr ShIEIA ...e et
OUTEE SHIEIA .. ettt
Complete shield ... e
Bolt M12 X 70mMm + [0CK NUT .oeuieiie e e e aee s
SafElY Chain . e

QTY
N N
S 8
)
1 1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
‘] -

-1

1 1

‘I -

-1
1 1
1 1
7 17
1 1
1 1
1 1
1 1
6 6
1 1
1 1
1 1
2 2
2 2



PT.O. SHAFT # 9225-1 @

REF.

OCONOOAAPRWN =

PART #

9464-2
9208
9454
8110
9214
8075
9212
9211

9210-E
9209
8363
9455

9456-1
9457

9458-2
9572
9205
8071
8218
9459
9460
8109
9221
9220
9222
8222
8308

DESCRIPTION QTY
Safety shear yoke M10 (2 bolts) 1 3/8" - 6 SPlINES ..ouvvviiiiiiiiii e 1
U-joint + 4 retaining rings + 1 grease fitting .....ccoviiiiiiii e 2
(R T=Te= 1 oY oo I 4oV R PP PP 8
Grease filliNg ...covieiie i e aas 2
YOKE fOr INNEE TUDE ..veii et e et e e e aas 1
£ o] o] o =T gl 1 T Y 1= g (U1 o 1= 1
N BT U et e 1
(O 1T =Y g U] o 1= PP PP 1
£ o] o] o =T g 1 o TU 1 =Y (1] o= 1
YOKE fOr OULET TUDE ..ottt et a e eeas 1
L0 1= T G X 2
Yoke with hole 1 3/8"-6 splines + yoke stopper (#1171 included) ...........cocoiiiiiiiiiiiinnne. 1
P.T.O. section, SBI 1 3/8"-6, inner part, with protector ...........cccoiiiiiiiiiiiiiii e 1
P.T.O. section, QD 1 3/8"-6, outer part, With Protector ..........ccvevriiiiiiiiiiiiiiiir e 1
Adaptor 1 3/8"-6 splines (2 bolts) (hole 10 MM) ... e 1
Yoke and shearplate (Nole TO MIM) ..o e e et eeaennan 1
12 - 1 PP PP 17
(1T T {11 a o [ PP 1
Safety shear bolt MTO X B0 MM ...uiiiiii e et e e aae e e e aeeneenens 1
Bearing ring for inner guard tUDE ........o.iiiiiiiii e 1
Bearing ring for outer guard tube ......... ..o 1
£ €0 o o =T 6
T 1= =] 1] (o PP 1
[ 103 =Y =] oY1 o 1
{01 210 T o 1= =1 111 Lo 1
Bolt MT12 X 70 MM 4 10CK NUL «.eiiii e eens 2
AT LY ChaIN e 2

- 45 -




GEAR BOX # 8251 (r2m

REF.

©CoOoONOOOPWN =

Oil volume required: 1.2 liters

Use SAE 80W90 oil or equivalent.

PART #

8043
30208-A
8045
8046
8047
8048
8049
30207-A
8051
8052
80563
8054
80565
6207-2RS
8057
8058
8252
8060
8062
8063
8064
8065

DESCRIPTION

L0 1713 T« [ PO
ROIIEr DEAMNG e e e
INnside CIrClip SOMIM ... et et e e
Oil s€al 40 X 80 X T 2IMIM Ltntiiiiit ittt ettt et e e e ettt e e e e aaaaaas
AdJUSTING WaASNET Lottt et
LG LT | A I T PP
Outside CIFCHIP AOMM ..ttt a et e et e et e e e e e aaanens
ROIIEr DEAMING ... et aas
] o F- Yot =T g 4 o T PP TP
AdJUSTING WaASNET Lottt
Oil sal 35 X 72 X T 2IMIM ettt ettt
Side shaft (17" - 19 SPlNES) .eeiiii i
INSIAE CIFCIIP 7 2MIM e ettt e e et e e e e e neees
Ball DEAING .o e e
Outside CIrCliP BBMIM .. ettt e e
AdJUSTING WaASNET L. et a e
Impeller shaft (1.575" & 1 3/8" - 6 SPlNES) ..evininiiiiiii s
LG LT | I S PP
Use SiliCoNe CaUIKING . ...vieii e e
2] 1 Y O I ¥y o o o PP

Ol IEVEL PIUG e e
RV =T o) o (U T PPN

- 46 -

QTy

N QI QP (i G O

SN N



REDUCTION GEAR BOX # 8343

REF.

©CoOoONOOPWN =

PART #

9546
6212-RS
9547
9548
9549
6309-RS
9550

9551
8349
95563
300-34490
336-34000
9554
95565
9556
9557
9568
8350
9560
9561
9562
300-30220
9563
9564
9565

12
13

- 1
frmin “A
15

il

At 186

1 I

1 i
: : 3

DESCRIPTION QTy

Casing WIth PlUQG .. e et
BeariNg B2 2 .ttt
SAI COVEI (47 X 7)) e e et ettt et e ettt e aas
SProCKet BO-BA26 ... et aeas
Chain 80-3 X BB Ig «ueuiuiniiii ittt ettt e e
Bearing B30 ..uiiiiii et aaeas
INPUL COVEr WIth NOIE ... e e s
SPIOCKET BO-B AT e
INput shaft 13/8"-6 SPIINES ..c.uiuieiie it aas
Oil seal (45x65x8) TC double TIPS ....ueieieie i eens
BOIt 5/T6" NC X 4 Y Ig ittt ettt e
N U Y A R N [ PP
SUArE KeY T/ 2" X 2 2 s
SPAcer (2 - 2 3/8 - 0.588) ..t e
INPUT COVEE W/ NOIE e e e e e ees
O-MiNG AS-248 .. et
SUArE KeY /8™ X 2 2 i s
Output shaft 13/8"-6 SPIINES ...cueeiiie i aaaens
Oil seal (60 x80x10) TC double lIPS .....ouiieiii e
L0 171 a e RV Lo N o] L1 o [P PP
Slotted spring Pin 3/T 6" X /4 ..
BOIt 3/T6" NC X B4 g eneuinititei ettt et e e e e 1
AT VT T/ 2 NPT e ettt ettt et e e ettt e e e aanaans

Sight glass 3/4" NPT (00l IeVel) .......oeiii e eeas

Drain plug /2" NPT e et ettt aas

N

A_IANNANA_\N_IN_\SO_\_‘_\ANA_\_INA

- 47 -




CYLINDER 25TRO08

15050

Vel |
AN
AN

20 1/4”

REF. PART # DESCRIPTION QTY
1 See #RK25TR O-ring T/8M X 2 4 X 2 2 e 2

2 See #RK25TR Back-up 272" 0.d. X 3/T8 @ c.oiriiiiiiiii i e 2

3 See #RK25TR O-ring /18" X 2 /8" X 2 o it e 1
4 See #RK25TR O-riNg 1/1B" X B/8" X B/ i e 1
5 See #RK25TR O-ring 1/8" X 1 1/8" X T 3/8 M triniiie i e e ens 1
6 See #RK25TR Back-up 1 3/8" 0.d. X T/8 M @ ciuiiiiiiii it e 1
7 See #RK25TR Wiper 1 1/8" i.d. X 1 B/8" 0.0, ciiuiiiiii i 1
8 492401 YOKE (fOr 212" TUDE) «.veii i s 1
9 338-46000 T 1
10 4924-31 LTy o T S 1
11 492028 PiSTON O T /8 e e 1
12 491668 CYliNAEr DoAY 2 2 B et 1
13 492421 Head (fOor 2712 TUDE) ivie i e e 1
14 300-36355 BOolt 3/8" NC X 274" A MU .ttt et ae e aeaaes 1
15 336-36000 I LU G /1S B N 8
16 Std. Threaded rod 3/8" NC X 12" Ig ceuiuiuiiie i e ees 4
17 458599 YOKE (fOr T /8" TOA) tiuiuiiitii it e e e e e e aee e 1
NI* 8183 T T IR T oo i 1 =1 g 11 T 2
NI* RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3,4, 5,6, & 7) vvevviiiiiiiiiinninnnnn. 1

*NI = NOT ILLUSTRATED
- 48 -



HYDRAULIC MOTOR # MLH-250 & MLH-315

CUSHION VALVE
H110

REF. PART # DESCRIPTION
8368 St OF SBAIS ittt e 1
11 8369 Key for "Orbit" MOTOr ... e 1



TORQUE CHART

1

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ Q @ Grade 8* @ @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 108.5 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 8136 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
__ ||cradear (O (& Grade 7T (7) Grade 8T (it
— c
§ E g % Torque Torque Torque
. e
» 3| E &9 Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Poundfeet | Newtonmeters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 15 20 25 27.1 339 34 40 46.1 54.2 38 46 515 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93| 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 2371 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 2778 213 249 | 288.6 337.4
M8 UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14 UNF 15 52 64 70.5 86.7 0 106 122 1436 107 124 145 168
M16 UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 15 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 15 132 150 | 1789 203.3 206 242 | 2791 327.9 246 289 | 3333 3916

Use the above torques when special torqueis not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when [ubricated with normal engine oil. They do
not apply if extreme pressure [ubricants are used.

- 50 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. Thiswarranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

The PTO shafts are warrantied by the manufacturer
and cover only defectsin material and workmanship,
and is conditional to recommended use and installation
only.

All PRONOVOST spare parts purchased are covered
by athree (3) month warranty.

Thiswarranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-51 -















Cemanuel est aussi disponible en francais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#30836 to #33352
	Return general index
	Return index group 2
	P-740, P-800, P-860, P-860-92
	P-740TRC, P-800TRC, P-860TRC, P-860TRC-92
	P-862
	P-862TRC
	CST-7486
	PSIG-7486
	PCG-7486
	OPTIONS
	8114-EG (T50)
	8202, 8202-1 (T60)
	9225-1 (T80)
	8251 (T27D)
	8348 
	25TR08
	MLH-250, MLH-315, H110
	Following year
	Previous year

